SUBMISSION of

TEST RESULTS

A

SWYHSLIA [JEEIS SHARER

Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECB
Kistied by Name Sign Date Time
MORCOS Meo( as ﬂdu avd
Contractor EDWARD
Contractor Revision
Reference /
Received by /é) J_ .- e €2 | c3 | oo [ MM | YY | HH MZ
ER 2[4 gne
)JB:/ Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
PLAIN CONCRETE RAFT 300/200 .
Location of Test 15T SPAN PC RAFT OF CULVERT 506+945
ltem Specification Test Requirement | Test Result Attachment | Remarks
1 7 DAYS 1 12-4-2023
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Mor @5 EAwar i\ A
Designer A
GARB * )
Employers Q l W 7
Representative @ FP D¢ /4

* Alignment [ Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result PC CUBE 506+945 7days

Page 1of1



CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983
DATE: 12/4/2023
CLIENT : EG CONTRAK
PROJECT : ELECTRIC EXPRESS TRAIN
STRUCTURE TYPE: PLAIN CONCRETE
Sampling Date 5/4/2023
Testing Date 12/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 200 Kg/cm®
Type of Cement 0.P.C-300 kg
ELEMENT No. 506+945 &=x
Sample No. 1 2 3
Weight 7834 | 7851 | 7834
501 405 | 425 | 415
Comp. Strength (Kg/cm®) 183 | 193 {188 | -
Average (Kg/cm®) . 188.0 i
Percentage (%) 94.0%
Overall Average (Kg/cmz] 188.0
Overall Percentage (%) 94.0%
Standard Deviation (Kg/cm®) 4.5 Kg/cm®
Coefficient Of Variation ( %) 2.4 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan




SUBMISSION of

R
TEST RESULTS SUSTrA mEmm sk
Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECB
bssund by Name Sign Date Time
MORCOS Merces fchc cu*ci
Contractor EDWARD
Contractor Revision
Reference 5 S
; W €2 | aa [ oo [ MM | v [ HH | mm
Received by {
TRF ] ]
. AL |2 ‘ 2 I D 17|

/1@: Package 1 Only {Package_z via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

COMPRESSIVE STRENGTH OF CONCRETE CUBE
PLAIN CONCRETE RAFT 300/200 .

Location of Test

15T SPAN PC RAFT OF CULVERT 506+945

Item Specification Test Requirement | Test Result Attachment | Remarks
1 28 DAYS 1 3-5-2023
2
3
4
5

Comments by:

Comments by:

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Motes EQLJU ﬂLVC{ A
Designer A
GARB *

f i

Employers /?9 A
Representative j_ % 2/ ;)' /? / ( :

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result PC CUBE 506+945 28days Page 1of1



CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETE OF COMPRESSIVE STRENGT ETE CUBES
Test Standard BS 1881 - Part 116:1983
DATE : 3/5/2023
CLIENT : EG CONTRAK
PROJECT : ELECTRIC EXPRESS TRAIN
STRUCTURE TYPE : PLAIN CONCRETE
Sampling Date 5/4/2023
Testing Date 3/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 200 Kg/cm2
Type of Cement 0.P.C-300 kg
ELEMENT No. 506+945 &
Sample No. 1 2 3
Weight 7919 | 7958 | 7927 *
Load (KN) 534 | 529 | 558
Comp. Strength (Kg/cm?) 242-] 240 253 |
Average (Kg/cm?) 744.8
Percentage (%) 122.4%
Overall Average (Kg/cm®) 244.8 »
Overall Percentage (%) 122.4%
Standard Deviation (Kg/cm?) 7.0 Kg/cm®
Coefficient Of Variation ( %) 2.9 %

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT

NORTH COAST SECTOR
- o CRETO
= o= oA DY R < MOUNTAIN VIEW B.P
DETER ON OF COMPRESSIVE STRE CUBES

Test Standard BS 1881 - Part 116:1983

DATE : 3/5/2023
CLIENT : EG CONTRAK
PROJECT : ELECTRIC EXPRESS TRAIN

STRUCTURE TYPE: PLAIN CONCRETE

Sampling Date 5/4/2023

Testing Date 3/5/2023

At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 200 Kg/cm2
Type of Cement 0.P.C- 300 kg
ELEMENT No. 506+945 &
Sample No. 1 2 3 ’
Weight 8000 | 8080|8100
Load (KN) 723 | 760 | 702
Comp. Strength (Kg/cm?) 328 344 }1—8’ :
Average (Kg/cm?) ' 329.9
Percentage (%) 165.0% .
Overall Average (Kg/(:mz] 329.9
Overall Percentage (%) 165.0%
Standard Deviation (Kg/cm?) 13.3 Kg/cm®
Coefficient Of Variation ( %) 4.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Stataanx

=



SUBMISSION of

TEST RESULTS

B

SWATrA [Emmm SHAKER

Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECB
ST Name Sign Date Time
MORCOS Mev cos Quawd
Contractor EDWARD ¥
Contractor Revision
Reference ,
Received by 4/97 H S o [ [ [ o
TRF
ER /! 94 A R \aed
AB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
PLAIN CONCRETE RAFT 300/200 .
Location of Test 6M EXT. PC RAFT OF CULVERT 506+945
Item Specification Test Requirement | Test Result Attachment | Remarks
1 7 DAYS 1 11-1-2024
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Maicas a‘,w AT A A
Designer A
GARB *
/!
Employers 3 —
Representative i 7/j ’7 A 9/ "J‘/ 2 /']'

* Alignment / Bridges: Culvert Only

"

rd

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result PC EXT CUBE 506+945 7days

Page 10of1
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Ready Mix

Technical Report About Compression Strength

Client Name EG CONTRACK
Project Name Express Train Project
Casting Element Ale Al 00T Ay 5 ol
Casting Date 04/01/2024
Report Date 11/01/2024
Cement Content 310 (OPC)
Strength 250 Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

. . Average || Average
Set : . Age | Weight || Denisty | Load [strength
Casting Date | Testing Date Strength || strength
1D (days) | (gm) | (gm/em3)| (KN) |[(Kg/cm2) (Kg/em2) %
1 8102 | 240 || 520 236
2 04/01/2024 11/01/2024 7 8213 243 532 24,1/ 234 94
3 8189 | 243 | 498 26

Notes:
* The required strength to be achieved at the age of 28 days is 250 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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TEST RESULTS

—
BLAN Sy
Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECB
Name Sign Date Time
Comractor | MORCOS
EDWARD
Contractor Revision
Reference
pEcEed by /49[ ’l é . 2 c3 [ oo [ wm v T"HH Twm
ER 913 RG] o
/Nﬂ Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
PLAIN CONCRETE RAFT 300/200 .
Location of Test 6M EXT PC RAFT OF CULVERT 5064945
Item Specification Test Requirement | Test Result Attachment | Remarks
1 28 DAYS 1 1-2-2024
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor MORCOS EDWARD A
Designer A
GARB *
!
Employers e 1 / & /(I
Representative /'? 2 ;;2’;7_ //’:’1/2 4
* Alignment / Bridges: Culvert Only / A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result PC EXT. CUBE 506+945 28days Page 1of1
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Technical Report About Compression Strength

Client Name

EG CONTRACK

Project Name

Express Train Project

Casting Element

Ao 43 047 oy alsial

Casting Date 04/01/2024
Report Date 01/02/2024
Cement Content 310 (OPC)
Strength 250 [Kg/cm2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
Age Weight | Denisty Load | strength ANCTAEE | AVernge
Set ID || Cast Date |Testing Date (days) @m) | (wems) | &N K g 2 Strength || strength
¥ g gm/cm (Kg/em2) (Kg/em2) %
1 8123 [ 241 756 g
2 04/01/2024 || 01/02/2024 28 8046 2.38 725 328 339 136
3 8088 2.40 766 34V
Notes:

* The required strength to be achieved at the age of 28 days is 250 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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SUBMISSION of

TEST RESU LTS A SYSTIrA DT SHAKER
Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECB
R Name . | Sign Date Time
Cuntracti‘w MORCOS Mef@s &imud
EDWARD
Contractor Revision
Reference . _
Received by ; T2 | 3 | DD | MM | YW | HH | MM
TRF
e /L g0 LA N3
/Nﬁ: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
PLAIN CONCRETE RAFT 300/200 .
Location of Test PC RAFT OF CULVERT 508+524
Item Specification Test Requirement | Test Result Attachment | Remarks
1 7 DAYS 1 16-4-2023
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Mevas Er:hkwa,ro( A
Designer A
GARB *
Employers #Zy” A
Representative m i dd 7 / 24
* Alignment / Bridges: Culvert Only s A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result PC CUBE 508+524 7days Page 1of 1



CONCRETO REA[;IY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

w

DETERMINAT F COMPRESSIVE TH OF CONCRE BES
ndard BS 1881 - Part 116:1983
DATE: 16/4/2023
CLIENT : EG CONTRAK
PROJECT : ELECTRIC EXPRESS TRAIN
STRUCTURE TYPE : PLAIN CONCRETE
Sampling Date 9/4/2023
Testing Date 16/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 200 Kg/cmzn
Type of Cement 0.P.C-300 kg
ELEMENT No. 508+524 &
Sample No. 1 2 3
Weight 7834 | 7851 | 7834
501 669 | 641 | 627 -
Comp. Strength (Kg/cm®) 303 290-| 284
Average (Kgfcmz] 7 2925
Percentage (%) 146.2%
Overall Average (Kg/cm?) 292.5
Overall Percentage (%) 146.2%
Standard Deviation (Kg/cm®) 9.7 Kg/cm®
Coefficient Of Variation ( %) 33 %

Remarks :

QUALITY CONTROL ENGNEER
ENG. 7. Séabaan

M=

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
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TEST RESULTS

Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECB
W Name Sign Date Time
Contractor | MORCOS [ RoT&S Blward
EDWARD
Contractor Revision
Reference
/ 2 o3 oo [ mm | ¥y | HH | MM
Received by ; / H
/NB’: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
PLAIN CONCRETE RAFT 300/200 .
Location of Test PC RAFT OF CULVERT 508+524
Item Specification Test Requirement | Test Result Attachment | Remarks
1 28 DAYS 1 7-5-2023
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Mor s Ebward A
Designer A
GARB *
Employers 4
Representative /72, W A DU A

* Alignment [ Bridges: Culvert Only //ﬁ A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result PC CUBE 508+524 28days Page 1ofl



CONCRETO REARY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMIN F COMPRESSIV ENGTH OF CONC E CUBES
Test Standard BS 1881 - Part 116:1983
DATE : 7/5/2023
CLIENT : EG CONTRAK
PROJECT : ELECTRIC EXPRESS TRAIN
STRUCTURE TYPE: PLAIN CONCRETE
Sampling Date 9/4/2023
Testing Date 7/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 200 Kg/cm2
Type of Cement 0.P.C-300 kg
ELEMENT No. 508+524
Sample No. 1 2 3
Weight 8090 | 8068 | 8092
Load (KN) 642 | 634 | 592
Comp. Strength (Kg/cm?) 291 2877 268 | )
Average (Kg/cm?) : 282.1
Percentage (%) 141.0%
Overall Average (Kg/cm®) 282.1
Overall Percentage (%) 141.0%
Standard Deviation (Kg/cm?) 12.2 Kg/cm?
Coefficient Of Variation ( % ) 4.3 %

QUALITY CONTROL ENGNEER
ENG. . Skabaan
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